
Stella
 

 
Sparepartsbook 

 
Type of machine: Multi-Purpose Mower R-70 Pro 
 
Executions: Front castor wheel and Skid 
Validity:  From Trac Ident. No. :   1102010001 

  From cutting unit Ident. No.:  0784000001 
 
 

 
 
 

 
 
 
 



 Stella
 

Spareparts R-70 Pro 

169

170

17
22

49 146

47250060

OHV

181

60

61

155

57

61

62

88

82

83

2989

10

10

16

17

73

63

81

60
61

156

22

17

28

16

76

174
165

166

22
76

32

51

32
44

52

168
90

172
41

178

32
163

16
171

44
32

71

175

29
35

36
72

160

96
16

17

11

12

176

161

46
75

80
87

27

54

162

44
32

32

174

164

44
32

16
173

17

16

16

 
 



 

 Stella
 

Spareparts R-70 Pro 

47200150

147

10

8

10

8

1

65

9

7

12
11

7

12

1011
10

4

3

10

10

128

2

11

 
 
 



 Stella
 

Spareparts R-70 Pro 
 

189

16

47200240

22
95

100

94

179
10

74

101

149

16
17

16
149

103

102

17
16

188

117

118

184

194

191

16
17

171

16
19

190

119
193

151

92

103

16

 
 



 Stella
 

Spareparts R-70 Pro 
 

47200230

18

108

13

26 25

23
14

19

54 22

31
33
32 24

26
15

16
17

59

21

13

18

19

22

55

91

154

127
32

126

32

44

136

135

138

16

1716

17

142
134

136
137

132

146

32
44

145

140

14

139

30

110

55

143

180

92

78

92

16

16

183

 



 Stella
 

Spareparts R-70 Pro 
 

item Part no. describtion No used 

1 00303 Sidepanel r/h 1 
2 00305 Sidepanel r/h 1 
3 00423 Coverplate 1 
4 00308 Gearbox mount 1 
5 00424 Shiftpanel 1 
6 00312 Edgeprotection 1 
7 00313 Locking segment r/h 2 
8 00314 Locking segment l/h 2 
9 00315 Traverse 1 

10 70174 Lockbolt M8x16 B-158 VG 27 
11 70846 Locknut M8 B-196 VG 18 
12 70624 Lockbolt M8x20 B-158 VG 10 
13 00274 Upper hinge cpl. 2 
14 00272 Lower hinge cpl. 2 
15 70057 Bolt M8x70 DIN 931 VG 2 
16 70014 Washer A8,4 DIN 125 VG 37 
17 70009 Locknut M8 DIN 985 21 
18 81252 Knob 2 
19 70077 Bolt M8x25 DIN 933 VG 6 
21 70457 Bolt M5x12 DIN 933 VG 2 
22 70082 Washer A8,4 DIN 9021 VG 11 
23 00317 Lever 1 
24 81894 Pin 2 
25 81895 SL-clip 2 
26 00318 Spring 3 
27 81919 Gearbox 1 
28 81896 Bolt 4 
29 70363 Lockwasher A8 DIN 127 VG 6 
30 01432 Gear shift lever 1 
31 81907 Bolt 1 
32 70015 Washer A6,4 DIN 125 VG 13 
33 70195 Lockwasher A6 DIN 127 VG 1 
35 81899 Bolt 4 
36 70259 Intl. Hex bolt M6x20 DIN 912 VG 1 
41 00323 Shiftlever 1 
44 70102 Locknut M6 DIN 985 VG 8 
46 70838 Key 1/4"x1/4"x60mm 1 
49 Dropped out Damper 1 
51 70278 Nut M6 DIN 934 VG 3 
54 00327 Bowdencable 1 
55 00516 Bowdencable 1 
57 00328 Plastic slide 1 
59 70064 Locknut M5 DIN 985 VG 2 
60 70877 Intl. Hex bolt M4x20 DIN 912 VG 4 
61 70094 Washer A4,3 DIN 125 VG 8 
62 70095 Locknut M4 DIN 985 VG 4 
63 70898 Self tapping screw 5,5x16 DIN 7976 VG 1 
71 70875 Retaining ring 1 
72 70876 Key 1 
73 82003 Engine 1 
74 70717 Key 3/16"x40mm DIN 6885 2 
75 00474 Spacer 1 
76 70213 Bolt M8x40 DIN 933 VG 3 

 
 



 Stella
 

Spareparts R-70 Pro 
 

item Part no. describtion No used 

78 82095 Tube 1 
80 70239 Lockwasher A10 DIN 127 VG 1 
81 00529 Upper engine pulley 1 
82 00578 Lower engine pulley 1 
83 70947 Washer R13,5 DIN 440 VG 1 
87 70936 Intl. Hex bolt 7/16" 20UNFx1 1/4" DIN 912 VG 1 
88 82034 Clutch belt 1 
89 00504 Belt guide r/h 1 
90 00506 Belt guide l/h 1 
91 82117 OPC-clutch-Lever 1 

W/o.p.  OPC lever 1 
W/o.p  Clutchleverl 1 
W/o.p 82162 Electro Switch 1 
W/o.p  Intl. Hex bolt M6x20 DIN 84 VG 2 

92 01097 Bowdencable cpl. 2 
93 81846 Differential axle 1 
94 00450 Sprocket Fe Zn C 8 1 
95 70882 Lock nut 5/16" UNC 4 
96 81909 Idler 1 
100 82057 Roller chain 1 
101 81933 Chain coupler link 1 
102 81934 1/2 chain coupler link 1 
103 00447 Axlemount 2 
108 81982 Brakelever 1 
110 00172 Plug 2 
117 70032 Washer A21 DIN 125 VG 3 
118 70880 Retaining ring 2 
119 80841 Cover plug 2 
126 00346 Throttle control cpl. 1 
127 70101 Bolt M6x16 DIN 933 VG 2 
128 00347 Protection shield cpl. 1 
132 00349 Handlebarmount 1 
134 00350 Fixing latch r/h 1 
135 00351 Fixing latch l/h 1 
136 00352 Bearing ring 2 
137 00353 Threaded rod 1 
138 70113 Nut M10 DIN 934 VG 1 
139 00354 Handle bar r/h 1 
140 00355 Handle bar l/h 1 
142 81939 Clampnut 1 
143 81950 Rubber handle r/h 1 
145 00356 Cable mount 1 
146 70105 Bolt M6x20 DIN 933 VG 2 
147 00357 Coverplate 1 
149 70452 Bolt M8x45 DIN 931 VG 4 
151 82132 DU-Bushing 12 DU 16 3/4xB1 1 
154 81951 Rubber handle l/h 1 
155 81925 PTO safety switch 1 
156 81920 Ground drive safety switch 1 
160 00570 Lever 1 
161 70536 Carriage bolt M8x60 DIN 603 VG 1 
162 00502 Torque mount 1 
163 00572 Lever 1 
164 00573 Idlerarm 1 
165 00613 Spacer 1 



 Stella
 

Spareparts R-70 Pro 
 

item Part no. describtion No used 

166 81775 Pulley 1 
168 00574 Lever 1 
169 00619 Spacer 1 
170 70964 Washer 8,4x30 St-Zn 1 
171 70755 Bolt M8x35 DIN 933 VG 5 
172 81905 Spring 1 
173 70035 Bolt M8x30 DIN 933 VG 1 
174 70250 Bolt M6x30 DIN 933 VG 3 
175 00579 Pulley 1 
176 00569 Controlplate 1 
178 70937 Bolt 5/16"24UNFx1" 2 
180 00644 Wireharness 1 
181 00645 Wire 1 
183 00517 Bowden cable 1 
184 82187 Wheel l/h 1 

W/o.p. 82188 Wheel r/h 1 
188 01234 Brakedrum 2 
189 01095 Brakelever mount l/h 1 
o.B. 01094 Brakelever mount r/h 1 
190 01096 Brakelever 2 
191 00784 Bandbrake 2 
193 70052 bolt M12x25 DIN 933 VG 8 
194 70066 Lockwasher 8 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 Stella
 

Spareparts R-70 Pro 
 

47210030

1

4
3

2

4 35

5

8

7

6

9

7

10

14

15

16

17

18

19

20

21

15

24

22

23

89

26

2728

29

30

31

6

6

7

34

35

36

11

13

39

11

13

12

40

43

44

48

7

6

6

11

37

47

71

72

74

77

78
6 79

80

90

 



 Stella
 

Spareparts R-70 Pro 
 

item part No. describtion No. Used 
1 00378 Coverplate 1 
2 01281 Frontplate 1 
3 70005 Washer 2 
4 70925 Clipring 2 
5 00375 Springmount 2 
6 70174 Lockbolt 29 
7 70846 Locknut 21 
8 00380 Spring 1 
9 00385 Bearing flange 1 
10 70624 Lockbolt 4 
11 70082 Washer 4 
12 70014 washer 1 
13 70009 Nut 3 
14 00381 Bladeshaft 1 
15 70484 Bearing 2 
16 70447 Retaining ring 1 
17 70193 Retaining ring 1 
18 00384 Pulley 1 
19 70926 Key 1 
20 70076 Washer 2 
21 70025 Nut 1 
22 81518 Belt 1 
23 00383 Blade flange 1 
24 70504 Key 1 
26 70428 Intl. Hex bolt 1 
27 00373 Blade 1 
28 70239 Lockwasher 2 
29 70927 Intl. Hex bolt 2 
30 01279 Sideplate r/h 1 
31 01290 Sideplate l/h 1 
34 00390 Bearingplate 1 
35 00377 Idlerarm 1 
36 81775 Idler 1 
37 70102 Nut 1 
39 00391 Tube 1 
40 70213 Bolt 1 
43 00392 Brakeblock 1 
44 70105 Bolt 1 
45 70746 Lockbolt 4 
47 00478 Spring 1 
48 00393 Bowdencable 1 
71 01282 Lower coverplate 1 
72 01283 Upper coverplate 1 
74 00404 Discharge chute 1 
77 00405 Rubberflap 1 
78 00406 Clamp strip 1 
79 70948 Lockbolt 3 
80 70910 Locknut 3 
89 70076 Washer 1 
90 70066 Lockwasher 1 

 



 Stella
 

Spareparts R-70 Pro 
 

47210040

49

51

50

21

57
58

58
21

57
58 58

21

60

61

62

63

64
65

44

6869
70

52
44

59

46

67

88
54

55

53

57
58

58
21

58
21

87
58

86

57 58

58
21

83

81

37
85

82

84

37

85

84

56

53

54

55

 



 Stella
 

Spareparts R-70 Pro 
 

Ex ec ut io n  w i th  s k id  
 

Item Order No. describtion No used 
21 70025 Nut 4 
37 70102 Nut 4 
53 00398 Adjuster tube rear 1 
54 00397 Adjuster handle 1 
55 00633 Locklever 1 
57 70373 Bolt 2 
58 70024 Washer 4 
81 01159 Skid 1 
82 01160 Wearing plate l/h 1 
83 01161 Wearing plate r/h 1 
84 71035 Carriage bolt 4 
85 70169 Washer 4 
86 70194 Bolt 2 
87 70721 Nut 2 
88 01172 Adjuster tube front 1 

 
Ex ec ut io n  w i th  c as tor  w hee l  

 
item Order No. Describtion No used 
21 70025 Nut 3 
44 70105 Bolt 1 
46 70015 Washer 1 
49 00394 Castor wheel mount 1 
50 70007 Greasefitting 1 
51 70998 Bolt 1 
52 00480 Tube 1 
53 00398 Adjuster tube front 1 
54 00397 Adjuster handle 1 
55 00633 Locklever 1 
56 00396 Adjuster tube rear 1 
57 70373 Bolt 2 
58 70024 Washer 4 
59 00481 Cover washer 1 
60 00399 Castor fork 1 
61 70032 Washer 1 
62 70618 Bearing 1 
63 00400 Bearing cover 1 
64 70930 Clipring 1 
65 70454 Washer 1 
67 70020 Nut 1 
68 00401 Castor wheel cpl. 1 
69 00482 Cover washer 1 
70 70501 Bolt 1 

 
 

Stella Engineering GmbH 
Am Stauweiher 5 

51688 Wipperfürth 
Telefon 02267/8728-0 
Fax 02267/8728-39 

e-Mail info@stella-engineering.de 


